12 Assembly, Operation & Maintenance Instructions everdure

by heston blumenthal

BARBEQUE AND PEDESTAL ASSEMBLY

The barbeque and pedestal (if supplied) must be assembled before use. Only a medium size Philips screwdriver is needed.

Open the carton from the top and remove the parts. Remove all packaging (especially check inside the barbeque and under the charcoal grid) and place parts on a clean surface. Check for any

damage or missing parts (if found, contact your service department).

INCLUDED PARTS FUSION™

01/ Barbeque Chassis
Assembly x 1Pc

02 / Lid Handle
x 1Pc

09 / Element Heat
Shield x 1Pc

S01/ Pedestal Top
x 1Pc

FO4 / M8 x 1in (25mm)
Bolt x 10Pcs

10 / Rotisserie Rod
x 1Pc

/

S02 / Pedestal Pole
x 1Pc

FO5 / M3 x 0.4in (10mm)
Screw x 6Pcs

03/ Lid 04 / Lid Hanging 05 7/ Open Giril 06 / Charcoal Grid 07 / Charcoal Chamber 08 / Element Support
x 1Pc Bracket x 2Pcs x 1Pc x 1Pc x 1Pc x 2Pcs

11/ Cliplock Fork™ FO1/ M3 x0.4in (10mm)  FO2 / M3 Spring Washer | F03 / M3 Washer
x 2Pcs Screw x 2Pcs x 2Pcs x 2Pcs
S03 / Pole Support S04 / Pole Support S05 / Pedestal Base S06 / Pedestal Base S07 / Pedestal Support
Cover x 1Pc x 1Pc Cover x 1Pc x 1Pc Bracket x 1Pc

FO6 / M4 x 0.3in (8mm) FO7 / Rubber Foot
Screw x 4Pcs x 6Pcs



everdure Assembly, Operation & Maintenance Instructions 13

by heston blumenthal

PACKAGING

Remove all internal cartons and packaging from within the barbeque assembly. Remove all external packaging and remove the appliance from the packaging base before operation.
Recycle as per your local government / state laws.

STEP 01

/ Take the M3 spring washers (F02) and M3 washers (FO3) and place them onto two M3x0.3in (8mm) screws (FO1). Take the two lid hanging brackets (04) and fit onto two M3x0.3in
(8mm) screws (FO1) (the legs of the brackets should hang around the screw heads). Place the handle (02) on the inset side of the lid (03) and align the handle legs with the two
holes. Fix the lid hanging brackets to the bottom of the lid by screwing the screws into the handle legs (take care that the hanging brackets are running parallel to the lid shorter sides).
Tighten fully. If assembled correctly, the lid will hang from the bracket at the rear of the barbeque using the lid hanging brackets to hook it in place.




14 Assembly, Operation & Maintenance Instructions everdure

by heston blumenthal

STEP 02 STEP 04

/If not already assembled, lever up the element and place the heat shield (09) inside the bowl. / Place the grill (hinges down) on the eight pins inside the chassis, above the charcoal chamber.
Take the two element supports (08), fit them together and place them centrally on the heat
shield. Lever the element back down onto the element supports.*

)
STEP 05

/ The rotisserie rod and Cliplock Forks™ are stored in the compartment at the front of the
left hand side panel. Lift the storage door up, remove the Cliplock Forks™ (11) (take care
of the sharp points of the fork fingers) and pull the rotisserie rod (10) out from the storage
compartment. Note: If the barbeque has been in operation, the rotisserie parts may be hot —
remove before cooking or use heat proof gloves. The handle of the rotisserie rod must first be
STEP 03 extended by rotating the handle anti-clockwise until the thread releases, extending the handle
fully and tightening in place by rotating anti-clockwise again. The Cliplock Forks™ slide on the
rod and are locked in place by pressing down on the fork levers.

:;\ e/ | )

\%IIII’III|IIIIIIIIIlIIIlIIIII|IIIIIIIIIIIIIIII|IIIIIIIIIIII|IIIIIIII IIII'
\

/Place the charcoal chamber (07) centrally within the barbeque (it will allocate on four tabs) and
place the charcoal grid (06) in the centre hole above the element.

ST T
M—‘“Yé.e_;?




everdure Assembly, Operation & Maintenance Instructions 15

by heston blumenthal

STEP 06 Pedestal Assembly (HBCE1BS)

/To extend the rotisserie poles, first press and release them so the first section pops out from STEP 08
the barbeque. Pull the poles up and rotate clockwise to allocate the poles in one of the 3 height
settings. The pole to the right contains the rotisserie motor.

/ Place the pedestal base cover (SO05) face down on a flat, clean surface and place the pedestal
base (S06) inside. If not already fitted, attach the six rubber feet (FO7) onto the pedestal
base with six M3x04 (10mm) screws (FO5). Place the pedestal support bracket (S07) onto
the bottom of the pedestal base (centred on the pole hole). Align the four outer holes and fix
together using four M4x0.3in (8mm) screws (FOB6). Tighten fully.

FO6
S07
S06
S05

FO5
FO7

STEP 07

/ Take the rotisserie rod with the food attached and place the pointed end in the motor hole at
the top of the right hand side pole. Lever the handle side of the rod down into the slot of the
left hand pole (take care the slot in the rod allocates to the keyway) and close the pole cover. STEP 09

/ Place the pole support on top of the pedestal base (centred on the pole hole). Centre over the
pole hole and align the 4 central holes. Fix together using four M8x1in (25mm) screws. Tighten
fully.

[o]o]

i
L/ \J




16 Assembly, Operation & Maintenance Instructions everdure

by heston blumenthal

STEP 10 STEP 12
/Place the pedestal pole (S02) into the pole support. Align the three inner holes and fix together / Place the pedestal top (S01) over the pole. Adjust the position of the pedestal top so it is
using three M8x1in (25mm) screws (FO4). Fully tighten. directly over the pedestal base, align the three holes and fix together using three M8x1in

(25mm) screws. Leave slightly loose.

$02

STEP 13

/To place the barbeque on the pedestal (when supplied), pick it up from the centre of the
bottom of the shorter sides, so that when placed on the pedestal top, hands are positioned in
STEP 11 the slots at the pedestal top sides. Always take care not to trap fingers under the barbeque. Do
not do when the barbegue is hot.

/ Place the pedestal pole cover (S03) over the pole and place on the pole support.

///‘*“‘503




everdure

by heston blumenthal

STEP 14

/ With the barbeque in a secure position, fully extend the power cord from the recess on the
right hand side (do not over-extend) and connect to your power supply.

*Due to ongoing design modifications, support brackets may be permanently fixed to the element

Assembly, Operation & Maintenance Instructions 17

MAINTENANCE

It is recommended that at the commencement of each barbeque season the following
maintenance be conducted:

BARBEQUE

1. Wipe over the outer areas of the barbeque with a clean cloth.

2. Check all oils and ash have been cleaned from the charcoal chamber and under the
element.

3. Check all fasteners for tightness and re-tighten where necessary to ensure rigidity of
the structure.

4. Check retractable power cord is operational and the cord/plug is undamaged.

PEDESTAL

1. Check all fasteners for tightness and re-tighten where necessary to ensure rigidity of
the structure.

2. Wipe over barbeque pedestal with a clean cloth.

Wear and tear to this barbeque can be reduced by covering and storing out of the
weather when not in use.



18 Assembly, Operation & Maintenance Instructions everdure

by heston blumenthal

PARTS LIST: HBCE1BUS & HBCE1BSUS

Bracket

29 Retractable Power Cord
30 Power Plug Recess

31 Side Heat Shield

32 PCB Cover

33 PCB

34 PCB Mounting

35 Element Switch

36 Rotisserie Motor Switch
37 Rod Guide Tube Assembly
38 Bottom Insulation

39 Bottom Plate

40 Thermostat Mount

1 Thermostat

Charcoal Grid
Charcoal Chamber

PART NAME QTY PART NAME QTY

1 Cliplock Forks™ Assembly 23 Storage Door 1
2 Rotisserie Rod Assembly 24 Barbeque Chassis 1
3 Lid Handle 25 Storage Box 1
4 Lid 26 Front Heat Shield 1
5 Lid Hanging Bracket 27 Side Insulation 1
6 Open Grill 28 Retractable Power Cord 1
7

8

9

Element

10 Element Support
M Element Heat Shield
12 Element Bowl

13 Inner Chassis

4 Element Bowl Bracket

15 Inner Pole Assembly Left

16 Pole Flange

17 Quter Pole Assembly

18 Inner Pole Assembly Right

19 Inner Pole Positioning Pin

20 Rear Insulation
21 Rear Heat Shield
22 Grill Support Pin

i i, 37
39 \38

Nlaolaoalalalalalalalalalalala

42 Leg Assembly

o=l

Note: List does not include fasteners.



everdure

by heston blumenthal

PART NAME

QTY

Pedestal Top

Pedestal Pole

Pole Support Cover

Pole Support

Pedestal Base Cover

Pedestal Base

M3 x 04in (10mm) Screw

Rubber Foot

(o)} o> ISl N NEENE [N NN (N

[<ol oo iy NI @) @) I RN OGN I OB R

M8 x 1in (25mm) Bolt

—
(@)

S

M4 x 0.3in (8mm) Screw

RN
=

Pedestal Support Bracket

= |n

Assembly, Operation & Maintenance Instructions 19




